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1. Bandwidth

1.1 Test Result

1.1.1 OBW
X Frequenc Packet 99% Occupied Bandwidth (MHz) .
Mode Type (MHz) ’ Type ANT Result Limit Verdict
2402 DH5 1 0.915 / Pass
GFSK SISO 2441 DH5 1 0.915 / Pass
2480 DH5 1 0.908 / Pass
2402 2DH5 1 1.195 / Pass
Pi/4ADQPSK SISO 2441 2DH5 1 1.199 / Pass
2480 2DH5 1 1.192 / Pass
1.1.2 20dB BW
X Frequenc Packet 20dB Bandwidth (MHz) .
Mode Type (MHz) Y Type ANT Result Limit Verdict
2402 DH5 1 1.028 / Pass
GFSK SISO 2441 DH5 1 1.029 / Pass
2480 DH5 1 1.012 / Pass
2402 2DH5 1 1.296 / Pass
Pi/4ADQPSK SISO 2441 2DH5 1 1.325 / Pass
2480 2DH5 1 1.298 / Pass
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1.2 Test Graph

1.2.1 OBW
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1.2.2 20dB BW
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2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
TX Frequency Packet Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) Type ANT1 Limit Verdict
2402 DH5 0.05 <=20.97 Pass
GFSK SISO 2441 DH5 -0.67 <=20.97 Pass
2480 DH5 -1.98 <=20.97 Pass
2402 2DH5 1.85 <=20.97 Pass
Pi/4ADQPSK SISO 2441 2DH5 -0.71 <=20.97 Pass
2480 2DH5 -1.00 <=20.97 Pass
Note1: Antenna Gain: Ant1: 2.499dBi;
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2.2 Test Graph

2.2.1 Power
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3. Carrier Frequency Separation

3.1 Test Result

3.1.1 Ant1
Ant1
Mode X Frequency Packet Channel Separation 20dB Bandwidth Limit Verdict
Type (MHz) Type (MHz) (MHz) (MHz)
GFSK SISO HOPP DH5 1.000 1.029 >=0.686 Pass
Pi/4ADQPSK SISO HOPP 2DH5 1.001 1.321 >=0.881 Pass
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3.2 Test Graph

3.2.1 Ant1
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4. Number of Hopping Frequencies

4.1 Test Result

4.1.1 HoppNum

TX Frequency Packet Num of Hopping Frequencies .

Mode Type (MHz) Type ANT1 Limit Verdict
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4DQPSK SISO HOPP 2DH5 79 >=15 Pass

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com

Page 15 of 36


mailto:service@dl-cert.com

4.2 Test Graph

4.2.1 HoppNum
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5. Time of Occupancy (Dwell Time)

5.1 Test Result

5.1.1 Ant1
Ant1
Mode TX |Frequency|Packet Duration of Observation Num of Pulse in Dwell Limit Verdict
Type | (MHz) Type | Single Pulse (ms) | Period (s) | Observation Period | Time (ms) | (ms)
DHA1 0.392 31.600 318 124.656 |<=400| Pass
GFSK |SISO| HOPP DH3 1.646 31.600 157 258.422 | <=400 | Pass
DH5 2.898 31.600 105 304.290 | <=400| Pass
2DH1 0.394 31.600 319 125.686 | <=400| Pass
Pi/4ADQPSK| SISO | HOPP | 2DH3 1.652 31.600 171 282.492 | <=400| Pass
2DH5 2.902 31.600 106 307.612 | <=400| Pass
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5.2 Test Graph

5.2.1 Ant1
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6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Test Result

6.1.1 Ref
TX Frequency Packet Level of Reference
Mode Type (MHz) Type ANT (dBm)
2402 DH5 1 -0.52
2441 DH5 1 -0.98
GFSK SISO 2480 DH5 1 -2.33
-0.46
HOPP DH5 1 046
2402 2DH5 1 0.15
2441 2DH5 1 -1.81
Pi/4DQPSK SISO 2480 2DH5 1 -2.91
-0.60
HOPP 2DH5 1 20.60
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

6.1.2 CSE
X Frequency Packet Level of Reference Limit .
Mode Type (MHz) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 -0.52 -20.52 Pass
2441 DH5 1 -0.98 -20.98 Pass
GFSK SISO 2480 DH5 1 -2.33 -22.33 Pass
-0.46 -20.46 Pass
HOPP DHS ! 20.46 20.46 Pass
2402 2DH5 1 0.15 -19.85 Pass
2441 2DH5 1 -1.81 -21.81 Pass
Pi/4ADQPSK SISO 2480 2DH5 1 -2.91 -22.91 Pass
-0.60 -20.60 Pass
HOPP 2DHS ! 20.60 -20.60 Pass
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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6.2 Test Graph

6.2.1 Ref

GFSK_DH5_LCH_2402MHz_Ant1_NTNV

10 Ant: Ant1
CENT: 2402 MHz
1 S%an 1.542 MHz
RBW: 100 kHz
0+ VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 1.01 ms
Sweep: Continue
Maker:
-20 1.2402.199 MHz
-0.52 dBm
— 30 A1
E
g
= 40 1
[
>
o
— 50
_60 4
_70 <
_80 -
— Trace
-90 T T T T T T T
2401.229 2402.771
Frequency (MHz)
GFSK_DH5_MCH_2441MHz_Ant1_NTNV
10 Ant: Ant1
CENT: 2441 MHz
1 S%an 1.543 MHz
¢ RBW: 100 kHz
0+ VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 1.01 ms
Sweep: Continue
Maker:
20 4 12441201 MHz
-0.98 dBm
— 30 A1
E
S
= -40
(5]
>
()
— 50
_60 4
_70 -
_80 4
— Trace
-90 T T T T T T T
2440.229 2441772

Frequency (MHz)

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com

Page 25 of 36


mailto:service@dl-cert.com

GFSK_DH5_HCH_2480MHz_Ant1_NTNV

Ant: Ant1
CENT: 2480 MHz
Span: 1.518 MHz
1 RBW: 100 kHz
0 ¢ VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 1.01 ms
Sweep: Continue
Maker:
20 1 1. 2480.193 MHz
-2.33 dBm
— 30 1
£
g
— 40
o
>
]
_50 4
_60 4
_70 4
_80 4
— Trace
-90 T T T T T T T
2479.241 2480.759
Frequency (MHz)
GFSK_DH5 HOPP Ant1 NTNV
10 Ant: Ant1
CENT: 2440 MHz
1 Span: 100 MHz
RBW: 100 kHz
01 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 2001
-10 4 SweepTime: 2.01 ms
Sweep: Continue
Maker:
-20 1.2411.050 MHz
-0.46 dBm
— 30 A1
E
3
= -40 A
o
>
3
_50 4
_60 -
_70 -
_80 4
—— Trace
-90 T T T T T T T
2390.0 2490.0

Frequency (MHz)

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com

Page 26 of 36


mailto:service@dl-cert.com

GFSK_DH5_HOPP_Ant1_NTNV

Ant: Ant1
CENT: 2440 MHz
Span: 100 MHz
RBW: 100 kHz
0+ VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 2001
-10 4 SweepTime: 2.01 ms
Sweep: Continue
Maker:
-20 1. 2411.050 MHz
-0.46 dBm
— 30 1
E
g
— 40 1
o
>
]
_50 4
_60 4
_70 <
_80 4
— Trace
-90 T T T T
2390.0 2490.0
Frequency (MHz)
Pi/ADQPSK_2DH5_LCH_2402MHz_Ant1_NTNV
20 Ant: Ant1
CENT: 2402 MHz
Span: 1.944 MHz
RBW: 100 kHz
10 VBW: 300 kHz
Detector: Peak
1 TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 1.01 ms
Sweep: Continue
Maker:
=104 1.2401.879 MHz
0.15 dBm
— 20
E
[s3]
o
= -30 A1
o
>
3
-40
_50 -
_60 -
_70 4
—— Trace
-80 T T T T
2401.028 2402.972

Frequency (MHz)

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com

Page 27

of 36


mailto:service@dl-cert.com

Pi/4ADQPSK_2DH5 MCH_2441MHz_Ant1_NTNV
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6.2.2 CSE
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Pi/4ADQPSK_2DH5 HCH_2480MHz_Ant1_NTNV
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